
Underbody Clamp  Spare Parts List APH 50 UZ.6 H  
 
---- 

 Subject to technical modifications. 27.07.2016 
 

TÜNKERS
®
 Maschinenbau GmbH Am Rosenkothen 8 • D-40880 Ratingen           Tel. 02102 4517-0 • Fax 02102 445808 Internet www.tuenkers.de 

 

Spare Parts  page -1-   

Pos. Part no. Quantity Description Type Flag1
 

1_10 358927 1 housing complete APH 50 UZ.6 H  

1_20 205424 1 tube FK 50 UZ  

1_30 358902 1 cylinder head APH 50 UZ.6 H  

1_40 358899 1 cylinder bottom APH 50 UZ.6 H  

1_50 359122 1 fork piece complete APH 50 UZ.6 H  

1_60 358896 1 piston rod APH 50 UZ.6 H  

1_70 358929 1 strap APH 50 UZ.6 H R 

1_80 358928 2 strap APH 50 UZ.6 H R 

1_90 281562 1 piston complete V 50.1 BR2  

1_90.1 276995 1 piston V 50.1 BR2  

1_90.2 201665 1 o-ring 10x2,5 RD 

1_100 358931 1 bolt APH 50 UZ.6 H R 

1_110 202687 1 bolt FKS M 50 R 

1_120 202691 1 bolt PKS  50 UZ R 

1_130 205349 4 roller PKS  50 S HZ R 

1_140 201581 4 bush Ø12x14x10 R 

1_150 201582 2 bush Ø12x14x12 R 

1_160 214158 2 bush Ø12x14x6 R 

1_170 204305 2 bush Ø12x14x4,8 R 

1_180 358933 2 supporting plate APH 50 UZ.6 H R 

1_190 354888 1 buffer APH 60 UZ  

1_200 359029 1 tube APH 50 UZ.6 H  

1_210 210644 1 cylinder seal K 50, flat oval RD 

1_220 210315 1 scraper Ø16xD24x7,8-5,5 RD 

1_230 210314 1 rod seal Ø16xD25x2,8 RD 

1_240 242834 1 holding valve NWM1  

1_250 201673 2 o-ring 14x2 RD 

1_260 201664 1 o-ring 10x2 RD 

1_270 201827 2 o-ring 63x2 RD 

1_280 200200 4 hex. socket head cap screw M6x120  DIN 912  

1_290 200138 2 hex. socket head cap screw M4x18  DIN 912  

1_320 201006 2 parallel pin 6m6x12  DIN 7  

1_330 200976 5 securing spring washer S 6  

1_340 200974 2 securing spring washer S 4  

1_350 200611 1 set screw M4x5 DIN 915 R 

1_360 201294 2 circlips for shafts A12x1  

1_370 201354 1 circlips for shafts I20x1 R 

1_380 200706 1 hexagon nut M10 DIN 934  

1_390 232142 1 washer K 40.1  

1_400 201643 2 o-ring 3x1 RD 

1_410 219664 6 expander sealing plug Ø 3  

2_10  1 centering pin depending on version Z 

2_20  1 clamping hook complete APH 50 UZ.6 H Z 

2_30  1 housing lid APH 50 UZ.6 H Z 

2_40  1 top plate APH 50 UZ.6 H Z 

2_50 215884 1 bolt SZD 50 UZ R 

2_80 201221 3 parallel pin 4m6x18  DIN 6325 R 

2_90 200410 4 hex. socket head cap screw M4x12  DIN 6912  

2_100 200414 2 hex. socket head cap screw M5x16  DIN 6912  

    
 



Underbody Clamp  Spare Parts List APH 50 UZ.6 H  
 
---- 

 Subject to technical modifications. 27.07.2016 
 

TÜNKERS
®
 Maschinenbau GmbH Am Rosenkothen 8 • D-40880 Ratingen           Tel. 02102 4517-0 • Fax 02102 445808 Internet www.tuenkers.de 

 

 

Spare Parts  page -2-   

Pos. Part no. Quantity Description Type Flag1
 

2_110 200974 4 securing spring washer S 4  

2_120 200975 2 securing spring washer S 5  

2_130 252734 1 Spacer 50x20x2  

2_140 265993 5 shim 50x20x0,2  

2_150 265992 5 shim 50x20x0,5  

2_160 201218 2 parallel pin 4m6x10  DIN6325  

4_20 200167 1 hex. socket head cap screw M6x12  DIN 912  

4_30 200976 1 securing spring washer S 6  

spare parts sets / accessories   

Pos. Part no. Quantity Description Type  

 362242 1 repair kit APH 50 UZ.6 H  

 362243 1 seal kit APH 50 UZ.6 H  

3_0 421799 1 limit switch set complete APH 50 UZ.6 H T45L  

 421820 1 limit switch set complete APH 50 UZ.6 H T45R  

4_10 351780 1 limit switch set complete APH 50 UZ.6 H T12   
 

1
 R = included with repair kit, D = included with seal kit 

  Z = 8-digit drawing number is required (see type plate) 
 
 



Underbody Clamp  Spare Parts Drawing APH 50 UZ.6 H  
 
---- 

 Subject to technical modifications. 27.07.2016 
 

TÜNKERS
®
 Maschinenbau GmbH Am Rosenkothen 8 • D-40880 Ratingen           Tel. 02102 4517-0 • Fax 02102 445808 Internet www.tuenkers.de 

 

 


